

SOLDADURA ELECTRODO 7018 3/32" - 350MM 5KG SOLDADURA ELECTRODO 7018 1/8" - 350MM 5KG Z-62467 Y Z-62470

CONFIDENCIAL

Description	Commodity	Dimension	Lot No.	Specification & Classification	Date of Issue	Quantity
Welding electrodes	E7018	1/8" & 3/32"	20170721	AWS A5.1	2017-07-21	7,000.00kgs
Chemical Composition (%)						
Elements	C	Mn	Si	P	S	Others
Deposited Metal	0.070	0.97	0.57	0.012	0.011	---
Mechanical Properties	Tensile Test of Deposited Metal			Impact Test of Deposited Metal		
	Yield strength Mpa($\sigma_{0.2}$)	Tensile Strength Mpa(σ_b)	Elongation % (δ_5)	Test temp °C	Absorbed Energy(Akv) J	
Test Result	500	600	29	-30	110	

WE HEREBY CERTIFY THAT THIS REPORT IS CORRECT AND THAT ALL TEST RESULTS ARE IN COMPLIANCE WITH THE SPECIFICATION DESCRIBED HEREIN.

临安大洋焊接材料有限公司